
 

 
 
 
 
 
 
 
 
 
 
 

South Carolina’s 
Comprehensive Priority List of  

DWSRF Projects  
 

June 26, 2024 
 
 
 
SCDHEC 
Bureau of Water 
2600 Bull Street 
Columbia, SC 29201 
scdhec.gov/srf 
 
 
 
            

DRINKING WATER 

https://www.scdhec.gov/srf


South Carolina’s 
Comprehensive Priority List of DWSRF Projects 

Preamble 

The federal Safe Drinking Water Act (SDWA) requires that the State maintain a comprehensive 
list of (infrastructure) projects eligible to be funded from the Drinking Water State Revolving Fund 
(DWSRF). The SDWA further requires that the State’s DWSRF Program have a system to rank the 
projects in priority order. To the maximum extent practicable, the ranking system must prioritize 
[...]
project will include preliminary analysis, testing, process 
evaluations, preliminary engineering reports, and others studies 
required to determine the best course of action to meet the 
required levels.

2410001 200,000$               200,000$                 60,000        60,000        80

Page 5 of 19



SOUTH CAROLINA
Comprehensive List of DWSRF Projects

June 26, 2024

Rank Sponsor & Project Name
SRF

Project 
Number

Project Description
SC Water 
System ID 
Number

Estimated Total 
Project Cost

Requested SRF 
Assistance (Loan + 

PF)1

Sponsor's 
Service 

Population

Population 
Affected by 

Project

Total 
Points

30 Cayce, City of - Cayce WTP Advanced 
Treatment Study 3210003-03

The proposed project will include an evaluation of the various 
treatment options that are known to remove PFAS. This includes 
advanced treatment options such as Granular Activated Carbon 
(GAC), Anion Exchange (AIX), and Reverse Osmosis 
(RO)/Nanofiltration (NF), at a minimum. In addition, benefits of 
feeding increased dosages of Powdered Activated Carbon 
(PAC) will be evaluated. The study will involve research and 
bench scale testing to determine the efficiency of PFAS removal 
for each option. In addition, the study will evaluate which of these 
treatments, or combination of treatment, is also capable of 
treating MIB and Geosmin, which would be an added benefit to 
ensure the City is capable of treating the water to minimize taste 
and odor concerns during future algal blooms.  This will include a 
review of theefficiency, required footprint, upfront capital costs, 
maintenance costs, residuals/solids handling, ease of operation, 
and long-term impacts.

3210003 600,000$               600,000$                 20,200        20,200        80

31 West Columbia, City of - Water Treatment 
Plants-PFAS Master Plan 3210004-05

Primary focus of this project is to identify an optimal technology 
that will be implemented at both of our water treatment facilities 
to address PFAS related compounds in our source waters. Our 
current approach utilizes MCL proposals from EPA, and a draft 
timeline for implementation. Such low limits and quick 
implementation of an MCL has forced am accelerated response 
to address a proposed MCL. Consequences included 
implementation of a technology that will work, but may not be 
optimal from an operation and maintenance perspective nor an 
efficient use of rate payer dollars. Ultimately, a detailed 
evaluation focused on both PFAS compounds outlined in the 
proposed MCL along with their precursors will benefit public 
health by identifying optimal removal and destruction 
technologies specific to our source water and treatment 
approaches. 

3210004 325,000$               325,000$                 100,000      35,000        80

32
Inman-Campobello Water District - Water 
Treatment Plant Evaluation Study for 
Emerging Contaminants

4220002-01

The scope of this project is to retain the services of Garver to 
perform an evaluation of the N. Pacolet WTP 's ability and 
methodology to treat emerging emerging contaminants.  In 
particular the improvements that will be necessary to treat PFAS.  
The SCDHEC Ambient Surface Water Project shows PFAS 
levels in the surrounding area approaching MCLs proposed by 
EPA in the proposed PFAS National PDWR.  If EPA finalizes 
these regulations at the proposed/discussed levels, additional 
treatment process could be required at the WTP.  This project 
will include preliminary analysis, testing, process evaluations, 
preliminary engineering reports, and others studies required to 
determine the best course of action to meet the required levels.  
It is important to note that this WTP is currently under 
construction with a scheduled completion date of June 2026. 
Therefore, the timing of this study provides an opportunity to 
positively impact ultimate facility construction.

4220002 200,000$               200,000$                 36,500        36,500        80

33 Florence, City of - Pee Dee Regional WTP 
- Advanced PFAS Treatment 2110001-08

This project is intended to continue the current study/pilot phase 
of this project which is currently SRF Project No. 2110001-06 
Pee Dee Regional WTP - Advanced PFAS Treatment Study. 
This current Project Questionnaire is to advance the project to 
Final Design and preparation of construction drawings and 
specifications.

2110001 4,000,000$            4,000,000$              136,504      136,504      80

Page 6 of 19



SOUTH CAROLINA
Comprehensive List of DWSRF Projects

June 26, 2024

Rank Sponsor & Project Name
SRF

Project 
Number

Project Description
SC Water 
System ID 
Number

Estimated Total 
Project Cost

Requested SRF 
Assistance (Loan + 

PF)1

Sponsor's 
Service 

Population

Population 
Affected by 

Project

Total 
Points

34
Woodruff-Roebuck Water District - 
WRWD WTP Emerging Contaminants 
Mitigation Planning

4220007-01

The project scope includes retaining the services of a consulting 
engineer (Garver) to perform an evaluation of the WRWD WTP's 
to determine treatment process changes required to remove 
PFAS.  The WRWD WTP treats raw water from the North Tyger 
River and the South Tyger River.  PFAS level in the raw water 
have been found to be greater than the MCL proposed by the 
EPA.  Testing of finished water in WRWD's distribution system 
has shown similar PFAS levels, suggesting that the existing 
treatment process is not removing PFAS in any significant way.

4220007 100,000$               100,000$                 28,897        36,597        80

35
Woodruff-Roebuck Water District - 
WRWD - SJWD Interconnection 
Improvements

4220007-02

The WRWD WTP treats raw water from the North Tyger River 
and the South Tyger River.  PFAS level in the raw water have 
been found to be greater than the MCL proposed by the EPA.  
Testing of finished water in WRWD's distribution system has 
shown similar PFAS levels, suggesting that the existing 
treatment process is not removing PFAS in any significant way.  
WRWD also maintains distribution system interconnections with 
Spartanburg Water and the SJWD Water District.  The project 
scope includes planning and design of distribution system 
improvements to provide a 12-inch interconnection with the 
SJWD system in order to provide redundancy to the overall 
WRWD system.  To date, SJWD reports no PFAS in their raw or 
finished water.

4220007 703,500$               703,500$                 28,897        36,597        80

36
City of Union - Evaluation, Testing, 
Design, and Permitting of PFAS Removal 
System- Union WTP

4410001-03

This project is an engineering planning and design project for 
PFAS removal at the 10.4 MGD Union WTP.  Planning activities 
include an evaluation of PFAS removal technologies to select up 
to two (2) suitable technologies for pilot testing for the selected 
technologies, preparation of a pilot test report documenting the 
tests, and recommendation of an alternative for full-scale 
implementation. Design activities include preparation of a PER 
suitable for technical and funding agency approval and design 
and permitting of the recommended system in anticipation that 
separate construction funds will be secured by the City.

4410001 1,260,000$            1,250,000$              11,900        24,645        80

37 Florence, City of - Pee Dee Regional WTP 
- Advanced PFAS Treatment 2110001-08

This project is intended to continue the current study/pilot phase 
of this project which is currently SRF Project No. 2110001-06 
Pee Dee Regional WTP - Advanced PFAS Treatment Study. 
This current Project Questionnaire is to advance the project to 
Final Design and preparation of construction drawings and 
specifications.

2110001 4,000,000$            4,000,000$              136,504      136,504      80

38 Greenville Water System -  Galvanized 
Main Replacement Project 2310001-08

This project will allow GW to accelerate our galvanized pipe 
replacement program by implementing full main replacement of 
galvanized pipe for these two disadvantaged communities within 
the GW service area.

2310001 22,400,000$          22,400,000$            660,000      9,600          80

Page 7 of 19



SOUTH CAROLINA
Comprehensive List of DWSRF Projects

June 26, 2024

Rank Sponsor & Project Name
SRF

Project 
Number

Project Description
SC Water 
System ID 
Number

Estimated Total 
Project Cost

Requested SRF 
Assistance (Loan + 

PF)1

Sponsor's 
Service 

Population

Population 
Affected by 

Project

Total 
Points

39
Charleston Water System - Charleston 
Water System Lead Service Line 
Replacement

1010001-08

The removal and replacement of known lead services lines in the 
distribution system with no record of previous renewals and in 
areas below the SC median household income (MHI) level. 
Replacement project will include new service taps at the 
distribution mains, installation of new copper service lines from 
the distribution main to the customer premise, the replacement of 
the private service line to water inlet of the structure, distribution 
of lead safe filter pitchers to all affected households, and all 
necessary site restoration including landscaping and road work. 

1010001 33,929,743$          32,138,311$            450,000      3,416          80

40 Rock Hill, City of - Rock Hill Water Plant 
Alum Sludge Dewatering Facilities 4610002-11

The project includes Alum Sludge Dewatering Facilities (with two 
centrifuges), Improvements at Filter 1-6 and the Clarifier/Lime 
Silo/Flash Mix, and enhancement of the Front Facade of the 
Administration Building. The new dewatering facility will allow 
sludge to be dewatered on site at the WTP and eliminate the 
discharge of sludge to the Manchester Creek WWTP for 
dewatering. The additional plant improvements will enhance 
plant performance and ensure reliable performance to maintain 
drinking water quality standards.

4610002 20,837,527$          10,555,846$            36,000        130,000      80

41 West Columbia, City of - Riverside Water 
Treament Facility Filtration Upgrades 3210004-04

Generally the project includes upgrading the facilities 6 dual 
media gravity filters with new underdrains, cemetious wall 
coatings, and granular activated carbon. Work will replace aging 
Leopold underdrains with new restrain compatible blocks and 
media retainers while adding granular activated carbon to 
address EPA's proposed MCL's for PFAS. 

3210004 3,200,000$            3,200,000$              110,000      21,000        80

42
South Island Public Service District - 
Reverse Osmosis Water Treatment Plant 
#2

0720001-02

A new Reverse Osmosis Plant will be built at 131 Dunnagan's 
Alley. Project scope includes Engineering design & construction, 
construction, machinery/equipment purchase & installation, and 
associated start-up costs. 

0720001 32,791,000$          32,791,000$            25,000 25,000 80

43
Beaufort-Jasper Water & Sewer 
Authority - Chelsea Water Treatment Plant 
PFAS Treatment Project 

0720003-20

BJWSA is preparing to implement a PFAS treatment project to 
meet the upcoming proposed US Environmental Protection 
Agency National Primary Drinking Water Regulation. The PFAS 
treatment project would install post-filter adsorption treatment 
technology at the Chelsea WTP. The project would consist of a 
dedicated new building and would house the media contactors 
and related equipment required such as influent and backwash 
pumps, media delivery and storage facilities, cartridge filters, 
associated piping and valves, necessary chemical feed and 
storage monitoring equipment, and backwash water storage. The 
new building would include HVAC, electrical and other utilities. 
Additional project costs include the initial granular activated 
carbon media fill for the post-filter adsorption technology. The 
size of the improvements would be scaled to the Chelsea WTP 
which is rated to treat up to 24 million gallons per day.  

0720003 57,265,000$          57,265,000$            150,000      150,000      80

Page 8 of 19



SOUTH CAROLINA
Comprehensive List of DWSRF Projects

June 26, 2024

Rank Sponsor & Project Name
SRF

Project 
Number

Project Description
SC Water 
System ID 
Number

Estimated Total 
Project Cost

Requested SRF 
Assistance (Loan + 

PF)1

Sponsor's 
Service 

Population

Population 
Affected by 

Project

Total 
Points

44
Beaufort-Jasper Water & Sewer 
Authority - Purrysburg Water Treatment 
Plant PFAS Treatment Project

0720003-22

The PFAS treatment project would install post-filter adsorption 
treatment technology at the Purrysburg WTP. The project would 
consist of a dedicated new building and would house the media 
contactors and related equipment required such as influent and 
backwash pumps, media delivery and storage facilities, cartridge 
filters, associated piping and valves, necessary chemical feed 
and storage monitoring equipment, and backwash water storage. 
The new building would include HVAC, electrical and other 
utilities. Additional project costs include the initial granular 
activated carbon media fill for the post-filter adsorption 
technology. The size of the improvements would be scaled to the 
Purrysburg WTP which will be rated to treat up to 30 million 
gallons per day.

0720003 55,211,000$          55,211,000$            150,000      150,000      80

45
Santee Cooper - Lake Moultrie RWS 
PFOA/PFOS/PFAS Treatment Feasibility 
Study

0820008-01

The USEPA announced proposed Maximum Contaminant Limits 
(MCLs) for PFOA, PFOS, and 4 additional PFAS compounds. 
This project will evaluate the feasibility of different alternatives 
for treating PFAS in the Lake Moultrie RWS. The study will 
culminate with a technical memorandum outlining different paths 
forward that  Cooper may choose to pursue in the event that 
PFOA, PFOS, and/or PFAS treatment is required to meet the 
new MCLs described above.

0820008 85,000$                 85,000$                   224,352      224,352      80

46 Greeleyville, Town of - Snow Hill Water 
Improvements 4510001-04 The Snow Hill Water Improvements Project will include the 

construction of a 100,000-gallon elevated water storage tank. 4510001 1,500,000$            1,500,000$              850             850             75

47 Belton-Honea Path Water Authority - 
Water Treatment Plant Improvements 0410011-04

This project includes upgrades to the water treatment plant to 
improve treatment performance and remove emerging 
contaminants (PFAS). Please see the attached narrative for 
additional information about the project description and 
community needs for the project.

0410011 3,250,000$            3,250,000$              2,277          17,389        70

48 Coward, Town of - Coward Water 
Improvements Old Georgetown Rd 2110012-02

The Old Georgetown Road project will connect two dead-end 
water mains, enabling the Town to provide safe, reliable drinking 
water to approximately 153 existing homes in the area that are 
currently without public water service. This project will include 
the installation of approximately 31,756 LF of 8" water mains and 
1,978 LF of 2" water mains. This loop will help with system 
stability and improve flow and pressure conditions on the 
existing system, thereby also improving water service for all 
existing water customers.

2110012 1,873,746$            1,500,000$              2,289          2,681          70

49
Gilbert Summit Rural Water District - 
New Drinking Well and Radium Removal 
System

3220001-06

This project includes the design and construction of a new well 
and treatment system to provide quality drinking water to the 
district's existing customers and potential customers that are on 
individual wells that are likely to be contaminated with Radium 
and PFAS. The well will be a 10 inch well providing 300 gpm 
with associated piping and treatment to properly disinfect the 
well water and remove radium from the water.

3220001 1,500,000$            1,500,000$              8,855          8,855          65